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HUAK TESTING
Series Model No.: P6 pro
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1 110.59059 | -14.50 29.21 14.71 4350 28.79 100 16 Horizontal

2 21545545 | -14.72 30.64 15.92 4350 27.58 100 98 Horizontal

3 349.44944 -10.04 34.80 24.76 46.00 21.24 100 78 Horizontal

4 476.64664 -8.23 32.19 23.96 46.00 22.04 100 118 Horizontal

5 744.63463 -3.42 26.20 2278 48.00 23.22 100 227 Horizontal

6 884.45445 -1.69 26.03 24.34 46.00 21.66 100 22 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =
Limit - Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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FCCPART15CCLASS B

Report No.: HK2502080452-5E
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HUAK TESTING
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1 59.129129 -13.54 41.92 28.38 40.00 11.62 100 57 Vertical
2 94.084084 -15.78 40.33 24.55 43.50 18.95 100 189 Vertical
3 213.51351 -14.79 31.07 16.28 43.50 27.22 100 149 Vertical
4 351.39139 -10.10 2942 19.32 46.00 26.68 100 201 Vertical
5 512.57257 -8.10 30.32 22.22 46.00 23.78 100 210 Vertical
6 984.46446 -0.57 27.00 26.43 54.00 27.57 100 43 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: Sp20 Pro

Horizontal
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FCCPART15CCLASS B

Report No.: HK2502080452-5E

FCC PART 15 C CLASS B-QP. Limit
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— QP Limit

® QP Detector

—— Horizontal PK

Frequency[Hz]

1 51.361361 -13.25 25.60 12.35 40.00 27.65 100 48 Horizontal
2 100.88088 -14.60 29.20 14.60 43.50 28.90 100 328 Horizontal
3 217.39739 -14.66 31.92 17.26 46.00 28.74 100 83 Horizontal
4 363.04304 -9.68 32.76 23.08 46.00 22.92 100 71 Horizontal
5 501.89189 -8.19 30.50 22.31 46.00 23.69 100 126 Horizontal
6 720.36036 -4.25 27.89 23.64 46.00 22.36 100 85 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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Vertical
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Frequency[Hz]
—— QP Limit — Vertical PK
o QP Detector

—
iy

1 62.042042 | -14.29 39.86 25.57 40.00 14.43 100 17 Vertical —
2 89.229229 | -16.75 40.93 24.18 43.50 19.32 100 250 Vertical mA_!
3 195.06506 | -15.20 32.37 17.17 43.50 26.33 100 359 Vertical oV
4 350.42042 | -10.05 28.84 18.79 46.00 27.21 100 215 Vertical T
5 | 489.26926 -7.90 30.36 22.46 46.00 23.54 100 157 Vertical !
6 922.32232 -1.11 26.07 24.96 46.00 21.04 100 327 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,



Page 50 of 135 Report No.: HK2502080452-5E
HUAK TESTING
Series Model No.: OP12 pro
Horizontal
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1 98.938939 -14.83 33.61 18.78 43.50 24.72 100 357 Horizontal

2 21254254 | -14.82 35.88 21.06 43.50 22.44 100 72 Horizontal

3 330.03003 | -10.89 35.81 24.92 46.00 21.08 100 64 Horizontal

4 457.22722 -8.88 29.23 20.35 46.00 25.65 100 298 Horizontal

5 710.65085 -4.01 26.52 22.51 46.00 23.49 100 247 Horizontal

6 894.16416 -1.20 25.09 23.89 46.00 22.11 100 30 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =
Limit - Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Vertical
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FCCPART15CCLASS B

Report No.: HK2502080452-5E

FCC PART 15 C CLASS B-QP Limit

-

— QP Limit

o QP Detector

— Vertical PK

Frequency[Hz]

1 62.042042 -14.29 42.97 28.68 40.00 11.32 100 6 Vertical
2 96.996997 -14.95 40.32 25.37 43.50 18.13 100 356 Vertical
3 219.33933 -14.60 34.93 20.33 46.00 25.67 100 26 Vertical
4 321.29129 -11.16 29.70 18.54 46.00 27.46 100 29 Vertical
5 485.38538 -7.93 32.67 24.74 46.00 21.26 100 227 Vertical
6 694.14414 -4.16 26.06 21.90 46.00 24.10 100 101 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: T3 Pro

Horizontal
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Frequency[Hz]
—— QP Limit — Horizontal PK
@ QP Detector

1 62.042042 -14.29 26.31 12.02 40.00 27.98 100 335 Horizontal

2 105.73573 -14.49 33.25 18.76 43.50 24.74 100 355 Horizontal

3 222.25225 -14.27 35.96 21.69 46.00 24.31 100 83 Horizontal

4 302.84284 -11.83 36.16 24.33 46.00 21.87 100 268 Horizontal

5 472.76276 -8.35 27.87 19.52 46.00 26.48 100 280 Horizontal

6 633.94394 -5.04 25.35 20.31 46.00 25.69 100 172 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =
Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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FCCPART15CCLASS B

Report No.: HK2502080452-5E

FCC PART 15 C CLASS B-QP Limit
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HUAK TESTING
Vertical
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1 54.274274 -13.50 38.29 24.79 40.00 15.21 100 106 Vertical
2 70.780781 -16.89 42.33 25.44 40.00 14.56 100 236 Vertical
3 99.90991 -14.70 36.95 22.25 43.50 21.25 100 72 Vertical
4 215.45545 -14.72 33.00 18.28 43.50 25.22 100 155 Vertical
5 478.58858 -8.26 32.34 24.08 46.00 21.92 100 224 Vertical
6 759.19919 -4.93 26.19 21.26 46.00 24.74 100 360 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: P8 Pro
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FCCPART15CCLASS B

Report No.: HK2502080452-5E

FCC PART 15 C CLASS B-QP. Limit

s

30

20

10

0 L

30M

— QP Limit
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—— Horizontal PK

Frequency[Hz]

1 49.419419 -13.14 25.29 12.15 40.00 27.85 100 124 Horizontal
2 68.838839 -16.41 27.95 11.54 40.00 28.46 100 189 Horizontal
3 103.79379 -14.69 31.48 16.79 43.50 26.71 100 354 Horizontal
4 213.51351 -14.79 35.03 20.24 43.50 23.26 100 71 Horizontal
5 294.10410 -11.94 37.15 25.21 46.00 20.79 100 250 Horizontal
6 586.36636 -5.66 25.75 20.09 46.00 2591 100 291 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =

Limit - Level,

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Vertical
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FCCPART15CCLASS B

Report No.: HK2502080452-5E

FCC PART 15 C CLASS B-QP Limit

-

— QP Limit —— Vertical PK

o QP Detector

Frequency[Hz]

1 64.954955 -15.33 44.83 29.50 40.00 10.50 100 130 Vertical
2 93.113113 -15.92 41.40 25.48 43.50 18.02 100 231 Vertical
3 219.33933 -14.60 30.99 16.39 46.00 29.61 100 122 Vertical
4 297.01701 -11.84 27.93 16.09 46.00 29.91 100 14 Vertical
5 503.83383 -8.20 32.65 24 .45 46.00 21.55 100 194 Vertical
6 874.74474 -1.70 25.31 23.61 46.00 22.39 100 246 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator - Preamplifier; Level = Reading + Factor; Margin =
Limit - Level;

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHZz)

Level@3m (dBuV/m)

Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

For 1GHz to 25GHz

CH Low (2402MHz)

Page 56 of 135

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Marai
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4804.00 53.65 -3.65 50.00 74.00 -24.00 peak
4804.00 42.82 -3.65 39.17 54.00 -14.83 AVG
7206.00 50.33 -0.95 49.38 74.00 -24.62 peak
7206.00 40.59 -0.95 39.64 54.00 -14.36 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:

E Meter E Emission L | Limit Marai

requency Reading actor mission Leve imits argin Detector

2

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4804.00 53.68 -3.65 50.03 74.00 -23.97 peak
4804.00 42 61 -3.65 38.96 54.00 -15.04 AVG
7206.00 50.96 -0.95 50.01 74.00 -23.99 peak
7206.00 40.68 -0.95 39.73 54.00 -14.27 AVG

Margin = Level - Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
CH Middle (2441MHz)

Horizontal:
Frequency Rg::i?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) 56

4882.00 54.16 -3.54 50.62 74.00 -23.38 peak

4882.00 42.95 -3.54 39.41 54.00 -14.59 AVG

7323.00 51.59 -0.81 50.78 74.00 -23.22 peak

7323.00 39.96 -0.81 39.15 54.00 -14.85 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preampilifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:

F Meter Fact Emission Level Limit Margi

requency Reading actor mission Leve imits argin Detector

2

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4882.00 55.20 -3.54 51.66 74.00 2234 peak
4882.00 43.36 -3.54 39.82 54.00 -14.18 AVG
7323.00 51.33 -0.81 50.52 74.00 -23.48 peak
7323.00 41.19 -0.81 40.38 54.00 -13.62 AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
CH High (2480MHz)
Horizontal:
Frequency R'\e/lae;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuv) (dB) (dBpV/m) (dBuVv/m) (dB) Type

4960.00 54.78 -3.43 51.35 74.00 -22.65 peak

4960.00 43.23 -3.44 39.79 54.00 -14.21 AVG

7440.00 51.78 -0.77 51.01 74.00 -22.99 peak

7440.00 41.34 -0.77 40.57 54.00 -13.43 AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi

requency Reading actor mission Leve ImiIts argin Detector

°

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4960.00 55.12 -3.43 51.69 74.00 22.31 peak
4960.00 43.20 -3.44 39.76 54.00 14.24 AVG
7440.00 50.58 0.77 49.81 74.00 2419 peak
7440.00 41.06 -0.77 40.29 54.00 13.71 AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING
Series Model No.: R12 pro

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:

E Meter Fact Emission L | Limit Marai
requency Reading actor mission Leve imits argin Detector

Type
(MHz) (dBuV) (dB) (dBuV/m) (dBpV/m) (dB) P

4960.00 54.58 -3.43 51.15 74.00 -22.85 peak
4960.00 42.93 -3.44 39.49 54.00 -14.51 AVG
7440.00 50.94 -0.77 50.17 74.00 -23.83 peak
7440.00 40.79 -0.77 40.02 54.00 -13.98 AVG

Margin = Level - Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Vertical:

E Meter Fact Emission L | Limit Marai

requency Reading actlor mission Leve mits argin Detector

°

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ype
4960.00 53.74 -3.43 50.31 74.00 -23.69 peak
4960.00 42.39 -3.44 38.95 54.00 -15.05 AVG
7440.00 50.06 -0.77 49.29 74.00 2471 peak
7440.00 39.95 -0.77 39.18 54.00 14.82 AVG

Margin = Level - Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com

/4 > 1T Q\



WAL

HUAK TESTING
Series Model No.: P5 pro

Page 60 of 135

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 54.97 -3.43 51.54 74.00 -22.46 peak
4960.00 41.54 -3.44 38.10 54.00 -15.90 AVG
7440.00 51.01 -0.77 50.24 74.00 -23.76 peak
7440.00 41.44 -0.77 40.67 54.00 -13.33 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 53.62 -3.43 50.19 74.00 -23.81 peak
4960.00 42.12 -3.44 38.68 54.00 -15.32 AVG
7440.00 51.94 -0.77 51.17 74.00 -22.83 peak
7440.00 40.63 -0.77 39.86 54.00 -14.14 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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WAL

HUAK TESTING
Series Model No.: E50 Ultra

Page 61 of 135

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 52.15 -3.43 48.72 74.00 -25.28 peak
4960.00 41.48 -3.44 38.04 54.00 -15.96 AVG
7440.00 50.07 -0.77 49.30 74.00 -24.70 peak
7440.00 38.24 -0.77 37.47 54.00 -16.53 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 51.84 -3.43 48.41 74.00 -25.59 peak
4960.00 42.92 -3.44 39.48 54.00 -14.52 AVG
7440.00 50.56 -0.77 49.79 74.00 -24.21 peak
7440.00 38.36 -0.77 37.59 54.00 -16.41 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: 116 pro max

Page 62 of 135

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 53.69 -3.43 50.26 74.00 -23.74 peak
4960.00 42.72 -3.44 39.28 54.00 -14.72 AVG
7440.00 49.42 -0.77 48.65 74.00 -25.35 peak
7440.00 39.89 -0.77 39.12 54.00 -14.88 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 53.35 -3.43 49.92 74.00 -24.08 peak
4960.00 41.77 -3.44 38.33 54.00 -15.67 AVG
7440.00 51.22 -0.77 50.45 74.00 -23.55 peak
7440.00 38.24 -0.77 37.47 54.00 -16.53 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: P6 pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 52.99 -3.43 49.56 74.00 -24 .44 peak
4960.00 42.42 -3.44 38.98 54.00 -15.02 AVG
7440.00 49.72 -0.77 48.95 74.00 -25.05 peak
7440.00 38.36 -0.77 37.59 54.00 -16.41 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 52.07 -3.43 48.64 74.00 -25.36 peak
4960.00 42.33 -3.44 38.89 54.00 -15.11 AVG
7440.00 50.53 -0.77 49.76 74.00 -24.24 peak g
7440.00 38.96 -0.77 38.19 54.00 -15.81 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING
Series Model No.: Sp20 Pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 52.19 -3.43 48.76 74.00 -25.24 peak
4960.00 42.33 -3.44 38.89 54.00 -15.11 AVG
7440.00 49.53 -0.77 48.76 74.00 -25.24 peak
7440.00 38.48 -0.77 37.71 54.00 -16.29 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 53.51 -3.43 50.08 74.00 -23.92 peak
4960.00 42.29 -3.44 38.85 54.00 -15.15 AVG
7440.00 50.47 -0.77 49.70 74.00 -24.30 peak
7440.00 38.11 -0.77 37.34 54.00 -16.66 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING
Series Model No.: OP12 pro

Page 65 of 135

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 52.98 -3.43 49.55 74.00 -24 .45 peak
4960.00 41.93 -3.44 38.49 54.00 -15.51 AVG
7440.00 50.03 -0.77 49.26 74.00 -24.74 peak
7440.00 38.03 -0.77 37.26 54.00 -16.74 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 53.03 -3.43 49.60 74.00 -24.40 peak
4960.00 42.97 -3.44 39.53 54.00 -14.47 AVG
7440.00 50.66 -0.77 49.89 74.00 -24 .11 peak
7440.00 38.21 -0.77 37.44 54.00 -16.56 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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WAL

HUAK TESTING
Series Model No.: T3 Pro

Page 66 of 135

CH High (2480MHz)

Report No.: HK2502080452-5E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 53.54 -3.43 50.11 74.00 -23.89 peak
4960.00 41.55 -3.44 38.11 54.00 -15.89 AVG
7440.00 49.70 -0.77 48.93 74.00 -25.07 peak
7440.00 38.80 -0.77 38.03 54.00 -15.97 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 51.87 -3.43 48.44 74.00 -25.56 peak
4960.00 41.16 -3.44 37.72 54.00 -16.28 AVG
7440.00 50.49 -0.77 49.72 74.00 -24.28 peak
7440.00 38.66 -0.77 37.89 54.00 -16.11 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: P8 Pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) yp
4960.00 52.08 -3.43 48.65 74.00 -25.35 peak
4960.00 42.92 -3.44 39.48 54.00 -14.52 AVG
7440.00 50.49 -0.77 49.72 74.00 -24.28 peak
7440.00 38.61 -0.77 37.84 54.00 -16.16 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level - Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
T
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) ype
4960.00 53.25 -3.43 49.82 74.00 -24.18 peak
—
4960.00 41.64 -3.44 38.20 54.00 -15.80 AVG m
7440.00 50.32 -0.77 49.55 74.00 -24 .45 peak E
f NG
7440.00 38.77 -0.77 38.00 54.00 -16.00 AVG (0)Y/
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; L
Margin = Level - Limit. !

Remark:

(1) Measuring frequencies from 1 GHz to the 25 GHz.

(2) “F” denotes fundamental frequency; “H” denotes spurious frequency; “E” denotes band edge
frequency.

(3) * denotes emission frequency which appearing within the Restricted Bands specified in
provision of 15.205, then the general radiated emission limits in 15.209 apply.

(4) The emissions are attenuated more than 20dB below the permissible limits are not recorded in
the report.

(5) The IF bandwidth of EMI Test Receiver between 30MHz to 1GHz was 120KHz, 1 MHz for
measuring above 1 GHz, below 30MHz was 10KHz. The resolution bandwidth of test
receiver/spectrum analyzer is 1MHz and video bandwidth is 3MHz for peak measurement with
peak detector at frequency above 1GHz. The resolution bandwidth of test receiver/spectrum
analyzer is 1MHz and video bandwidth is 10Hz for Average measurement with peak detection at
frequency above 1GHz.

(6) When the test results of Peak Detected below the limits of Average Detected, the Average
Detected is not need completed. For example: Top Channel at Fundamental 73.16dBuV/m(PK
Value) <93.98(AV Limit), at harmonic 53.20 dBuV/m(PK Value) <54 dBuV/m(AV Limit), the Average
Detected not need to completed.

(7) All modes of operation were investigated and the worst-case emissions are reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
Radiated Band Edge Test:

Hopping
Horizontal (Worst case):
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBuVv/m) (dB) P
2310.00 56.26 -5.81 50.45 74 -23.55 peak
2310.00 / -5.81 / 54 / AVG
2390.00 53.91 -5.84 48.07 74 -25.93 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Rl\élae;?r:g Factor Emission Level Limits Margin Detector
Type N
(MHz) (dBuV) (dB) (dBuV/im) (dBpV/m) (dB) %
2310.00 55.85 -5.81 50.04 74 -23.96 peak é
AL
2310.00 / -5.81 / 54 / AVG j
s
2390.00 54.06 -5.84 48.22 74 -25.78 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Page 69 of 135 Report No.: HK2502080452-5E
HUAK TESTING
Horizontal (Worst case):
Frequency R'\e/laegier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB)

2483.50 56.19 -5.81 50.38 74 -23.62 peak

2483.50 / -5.81 / 54 / AVG

2500.00 53.82 -6.06 47.76 74 -26.24 peak

2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Rl\e/laegiar:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 55.88 -5.81 50.07 74 -23.93 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.15 -6.06 48.09 74 -25.91 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com



HUAK TESTING

NO hopping

Page 70 of 135

Operation Mode: TX CH Low (2402MHz)

Horizontal (Worst case):

Report No.: HK2502080452-5E

Frequency R'Zlae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2310.00 55.85 -5.81 50.04 74 -23.96 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.08 -5.84 48.24 74 -25.76 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R'Z':;?;g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBuVv/m) (dB)
2310.00 56.12 -5.81 50.31 74 -23.69 peak
2310.00 / -5.81 / 54 / AVG
2390.00 5413 -5.84 48.29 74 -25.71 peak
2390.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com



HUAK TESTING

Page 71 of 135

Operation Mode: TX CH High (2480MHz)

Horizontal (Worst case):

Report No.: HK2502080452-5E

Frequency Rl\élae;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB) Type
2483.50 55.95 -5.81 50.14 74 -23.86 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.11 -6.06 48.05 74 -25.95 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.31 -5.81 50.5 74 -23.5 peak ?
2483.50 / -5.81 / 54 / AVG E
2500.00 53.82 -6.06 47.76 74 -26.24 peak %
2500.00 / -6.06 / 54 / AVG b

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

All modes of operation were investigated and the worst-case emissions are reported.
Series Model No.: R12 pro

Hopping
Horizontal:
Frequency R'\e/laegier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)
2483.50 56.08 -5.81 50.27 74 -23.73 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.91 -6.06 47.85 74 -26.15 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Rl\eilae;[i(iar:g Factor Emission Level Limits Margin Detector -
Type R
(MHz) (dBuVv) (dB) (dBpV/im) (dBpV/m) (dB) @
2483.50 55.93 -5.81 50.12 74 -23.88 peak ;':;
2483.50 / -5.81 / 54 / AVG -
~
2500.00 54.13 -6.06 48.07 74 -25.93 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

The results shown in this test r: fer only to the sample(s ed unless otherwis 1 and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK 1g Technology Co., Ltd., tf cument cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Report No.: HK2502080452-5E

HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.19 -5.81 50.38 74 -23.62 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.11 -6.06 48.05 74 -25.95 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 55.94 -5.81 50.13 74 -23.87 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.71 -6.06 47.65 74 -26.35 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P5 pro

Page 74 of 135

Report No.: HK2502080452-5E

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 55.92 -5.81 50.11 74 -23.89 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.90 -6.06 47.84 74 -26.16 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 55.98 -5.81 50.17 74 -23.83 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.03 -6.06 47.97 74 -26.03 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.04 -5.81 50.23 74 -23.77 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.79 -6.06 47.73 74 -26.27 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.05 -5.81 50.24 74 -23.76 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.77 -6.06 47.71 74 -26.29 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
Series Model No.: E50 Ultra

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 56.12 -5.81 50.31 74 -23.69 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.81 -6.06 47.75 74 -26.25 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 55.94 -5.81 50.13 74 -23.87 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.92 -6.06 47.86 74 -26.14 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 55.83 -5.81 50.02 74 -23.98 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.92 -6.06 47.86 74 -26.14 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 55.87 -5.81 50.06 74 -23.94 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.03 -6.06 47.97 74 -26.03 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: 116 pro max
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Report No.: HK2502080452-5E

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 56.25 -5.81 50.44 74 -23.56 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.98 -6.06 47.92 74 -26.08 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 56.22 -5.81 50.41 74 -23.59 peak
2483.50 / -5.81 / 54 / AVG
2500.00 5417 -6.06 48.11 74 -25.89 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.22 -5.81 50.41 74 -23.59 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.84 -6.06 47.78 74 -26.22 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 55.90 -5.81 50.09 74 -23.91 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.87 -6.06 47.81 74 -26.19 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P6 pro

Page 80 of 135
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Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 56.13 -5.81 50.32 74 -23.68 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.81 -6.06 47.75 74 -26.25 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 56.19 -5.81 50.38 74 -23.62 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.02 -6.06 47.96 74 -26.04 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 55.85 -5.81 50.04 74 -23.96 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.13 -6.06 48.07 74 -25.93 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.28 -5.81 50.47 74 -23.53 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.68 -6.06 47.62 74 -26.38 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
Series Model No.: Sp20 Pro

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 55.87 -5.81 50.06 74 -23.94 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.08 -6.06 48.02 74 -25.98 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 56.29 -5.81 50.48 74 -23.52 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.95 -6.06 47.89 74 -26.11 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.23 -5.81 50.42 74 -23.58 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.70 -6.06 47.64 74 -26.36 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.25 -5.81 50.44 74 -23.56 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.88 -6.06 47.82 74 -26.18 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: OP12 pro

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 56.01 -5.81 50.2 74 -23.8 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.06 -6.06 48 74 -26 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector

Type —
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB) REP
2483.50 56.32 -5.81 50.51 74 -23.49 peak @
2483.50 / -5.81 / 54 / AVG >PR
2500.00 53.75 -6.06 47.69 74 -26.31 peak !

2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.16 -5.81 50.35 74 -23.65 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.88 -6.06 47.82 74 -26.18 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 56.11 -5.81 50.3 74 -23.7 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.15 -6.06 48.09 74 -25.91 peak
2500.00 / -6.06 / 54 / AVG

Margin = Level-Limit.

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: T3 Pro

Page 86 of 135

Report No.: HK2502080452-5E

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 55.83 -5.81 50.02 74 -23.98 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.71 -6.06 47.65 74 -26.35 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 56.03 -5.81 50.22 74 -23.78 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.83 -6.06 47.77 74 -26.23 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 55.99 -5.81 50.18 74 -23.82 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.87 -6.06 47.81 74 -26.19 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::i(iar:g Factor Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) Type
2483.50 55.90 -5.81 50.09 74 -23.91 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.86 -6.06 47.8 74 -26.2 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
Series Model No.: P8 Pro

Hopping
Horizontal:
Frequency Rl\élae;(ier:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBpv) (dB) (dBpV/m) (dBuVv/m) (dB)
2483.50 56.16 -5.81 50.35 74 -23.65 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.97 -6.06 47.91 74 -26.09 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency R“;:cti?r:g Factor Emission Level Limits Margin Detector
Type
(MHz) (dBuV) (dB) (dBpV/im) (dBpV/m) (dB)

2483.50 55.86 -5.81 50.05 74 -23.95 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.04 -6.06 47.98 74 -26.02 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

NO hopping

Operation Mode: TX CH High (2480MHz)

Horizontal

F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB) P

2483.50 56.24 -5.81 50.43 74 -23.57 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.09 -6.06 48.03 74 -25.97 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

Vertical:
Frequency R,\:::ier:g Factor Emission Level Limits Margin Detector

Type >
(MHz) (dBuV) (dB) (dBpVv/m) (dBpV/m) (dB) g
2483.50 56.03 -5.81 50.22 74 -23.78 peak H
2483.50 / -5.81 / 54 / AVG %
2500.00 53.85 -6.06 47.79 74 -26.21 peak o

2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Remark:

1. If the PK measured levels comply with average limit, then the average level were deemed to
comply with average limit.

2. In restricted bands of operation, the spurious emissions below the permissible value more than
20dB.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING

3.3. Maximum Peak Conducted Output Power
Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate from a pseudo
randomly ordered list of hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shall shift frequencies in synchronization with the
transmitted signals.

Test Procedure

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
RF automatic control unit.

Test Configuration

EUT Power Sensor RF automatic a&.
control unit -
v,
Test Results PR
Maximum Peak !
Conducted Limit
Type Channel Output Power (dBm) Result
(dBm)
00 6.19
GFSK 39 7.66 21.00 Pass
78 6.47
00 6.1
m/4DQPSK 39 6.80 21.00 Pass
78 6.75
00 6.25
8DPSK 39 6.90 21.00 Pass
78 6.84

Note: 1.The test results including the cable lose.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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3.4. 20dB Bandwidth
Limit
For frequency hopping systems operating in the 2400MHZz-2483.5MHz no limit for 20dB bandwidth.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30 KHz RBW and 100 KHz
VBW.

The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 20dB.

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

RBW=1% to 5% of the OBW
VBW=approximately 3 X RBW
Detector=Peak

Trace Mode: Max Hold ._15
Use the 99% power bandwidth function of the instrument to measure the Occupied Bandwidth and —
recoded. Al
oV,
Test Configuration —
=
EUT SPECTRUM
ANALYZER
Test Results
Modulation Channel 20dB bandwidth (MHz) Result
CHO00 0.843
GFSK CH39 0.864
CH78 0.852
CHO0 1.284
m/4DQPSK CH39 1.272 Pass
CH78 1.272
CHO00 1.281
8DPSK CH39 1.299
CH78 1.281

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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20dB Bandwidth

GFSK Modulation
Aéilen( Spectrum Analyzer - Swept SA

pa RL | RE (S0 acl L [ SENSEINT] | ALGNAUTO |
Center Freq 2.402000000 GHz #Avg Type: RMS
o

Frequency

M TrigiFree Run AvglHald: 1001100
#Atten: 40 dB
Auto Tune
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz
[
StartFreq|
2.400500000 GHz
[
LNy Al et Stop Freq
2.403500000 GHz
I
Span 3.000 MHz CF Step
#VBW 100 kHz Sweep 3.200 ms (1001 pts) 300.000 kHz|
FUNCTION FUNCTION WIDTH FUNCTIONVAUE A M et
1 MR 2401859 GHz | -16. 765 dBm| | R

2 | N [1]f] 2.402009 GHz 3479dBm| [ [
Ed A 1] [(A) 843 kHz| o450d8] [ [ Freq Offset|

_—

| 0Hz

Agilent Spectrum Analyzer - Swept SA
pa LR soo ac
Center Freq 2.441000000 GHz . #Avg Type: RMS
= = Trig: Free Run Avg|Hald: 100/100
#htten: 40 dB

Frequency

Auto Tune|

Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2.441000000 GHz

StartFreq|
2.439500000 GHz|

&WMMMW‘/W \\”ww\,,w Lores Stop Freq
2.442500000 GHz|

\ Wl Y /4

Center 2.441000 GHz Span 3.000 MHz CF Step
#VBW 100 kHz Sweep 3.200 ms (1001 pts) 300.000 kHz
Auto Man|

MKR MOJE_ TFC SCL FUNCTION | FUNCTION WIDTH FUNCTION VAUE_ ~
J N [1]f] 2440544 GHz 15 520 dBm | R A
2 KRN 24409 "4 4 G z ___

Freq Offset|
0 Hz|

Agilent Spectrum Analyzer - Swept SA
soe sl L [ SESEINT] | ALGNAUTO .8
e

Center Freq 2.480000000 GHz § #Avg Type: RMS
cl Trig: Free Run AvglHeld: 100/100

==
#Atten: 40 dB

Frequency

Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2480000000 GHz

StartFreq|
2.478500000 GHz|

f Stop Freq|

| SR  P VE S
2.481500000 GHz

(Center 2480000 GHz Span 3.000 MHz| CFstep|
#VBW 100 kHz Sweep 3.200 ms {1001 pts) 300.000 kHz
Auto Man|

MER MODE| TFC SCL FUNCTION | FUNCTION WIDTH FUNCTONVALUE A

2479556 Gz |17, 313 dBm
2480009 GHz|  2.830 dBm|
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FreqOffset|
0 Hz|
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m/4DQPSK Modulation

soa Al L [ SEMSEINT] | ALGNAUTO

Center Freq 2.402000000 GHz . #Avg Type: RMS
SNO: Wide —+~ Trig: Free Run Avg|Hald: 100/100

#Atten: 40 dB

Frequency

Auto Tune|

Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2.402000000 GHz

StartFreq|
2.400500000 GHz|

Stop Freq
2.403500000 GHz

Center 2.402000 GHz Span 3.000 MHz CF Step
#VBW 100 kHz Sweep 3.200 ms (1001 pts) 300.000 kHz
Auto Man|

Y FUNCTION | FUNCTION WIDTH FUNCTION VAUE_ ~
| R

[f] 2401 558 GH2 18 1dBm

Freq Offset|
0 Hz|

Agilent Spectrum Analyzer - Swept SA

T .

Center Freq 2.441000000 GHz ) #Avg Type: RMS requency

“ o Trig: Free Run AvglHeld: 1001100
#Atten: 40 dB
Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm
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2.441000000 GHz|
[—
StartFreq|
2.439500000 GHz|
J—
Stop Freq|
2.442500000 GHz|
I
[Center 2.441000 GHz Span 3.000 MHZ CF step)
#VBW 100 kHz Sweep 3.200 ms (1001 pts), 300.000 kHz|
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T O ¥ - T S — ||
AN owntoctel —sespdem | [

Freq Offset
0 Hz|

Agilent Spectrum Analyzer - Swept SA
soe sl L [ SESEINT] | ALGNAUTO

Center Freq 2.480000000 GHz § #Avg Type: RMS
cl Trig: Free Run AvglHeld: 100/100

==
#Atten: 40 dB

Frequency

Auto Tune|

Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2480000000 GHz

StartFreq|
2.478500000 GHz|

,uvw«wuw\,/"ﬁ/\'wd\ Stop Freq|
2.481500000 GHz|

(Center 2480000 GHz Span 3.000 MHz| CFstep|
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Auto Man|
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2 X
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8DPSK Modulation

Agilent Spectrum Analyzer - Swept SA

#Avg Type: RMS TRACE Frequency
MO 1ig; Free Run AvglHold: 100/100
#Atten: 40 dB
Auto Tune
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz]
[
StartFreq|
2.400500000 GHz
JE—
Lvg s ilafin Stop Freq
2.403500000 GHz|
I
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I
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Agilent Spectrum Analyzer - Swept SA
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Auto Tune
Ref Offset8.64 dB
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[
StartFreq|
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[
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I
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J—
Stop Freq|
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MEKR MOJE TFC SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVAUE A m Man
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I i
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3.5. Frequency Separation

LIMIT

Frequency hopping systems shall have hopping channel carrier frequencies separated by minimum of
25 KHz or the 2/3*20dB bandwidth of the hopping channel, whichever is greater.

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 300 KHz RBW and 1000 KHz
VBW.

TEST CONFIGURATION

SPECTRUM
EUT ANALYZER
TEST RESULTS

Modulation Channel Channel Separation Limit(MHz) Result
(MHz) /
GFSK Middle Channel 1.010 0.576 Pass !
) x

m/4DQPSK Middle Channel 0.998 0.856 Pass

8DPSK Middle Channel 0.994 0.866 Pass

Note: We have tested all mode at high, middle and low channel, and recorded worst case at middle.

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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Frequency Separation

Agilent Spectrum Analyzer - Swept SA
o kL LR [s00 o ac ]
Start Freq 2.439500000 GH

=
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3.6. Number of Hopping Frequency

Limit

Report No.: HK2502080452-5E

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. Set spectrum
analyzer start 2400MHz to 2483.5MHz.

Test Configuration

SPECTRUM
EUT ANALYZER
Test Results
Modulation Number of Hopping Channel Limit Result
GFSK 79
m/4DQPSK 79 215 Pass
8DPSK 79

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
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GFSK Modulation

Agilent Spectrum Analyzer - Swept SA
| "L 509 AC

T r—
Start Freq 2.400000000 GH: § Avg Type: Log-Pwr
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3.7. Time of Occupancy (Dwell Time)

Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of

Report No.: HK2502080452-5E

0.4 seconds multiplied by the number of hopping channels employed.

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. Set center

frequency of spectrum analyzer=operating frequency with 1MHz RBW and 3MHz VBW, Span OHz.

Test Confiquration

EUT ANALYZER
Test Results
Modulation Packet PUI(Srﬁ;;me [z;v:c”otrl:crll)e Limit (second) Result
DHA1 0.377 0.121
GFSK DH3 1.633 0.261 0.40 PASS
DH5 2.880 0.307
2-DH1 0.384 0.123
m/4DQPSK 2-DH3 1.635 0.262 0.40 PASS
2-DH5 2.883 0.308
3-DH1 0.385 0.123
8DPSK 3-DH3 1.633 0.261 0.40 PASS
3-DH5 2.885 0.308
Note:

1.  We have tested all mode at high, middle and low channel, and recoreded worst case at middle

channel.

2. Dwell time=Pulse time (ms) x (1600 + 2 + 79) x31.6 Second for DH1, 2-DH1, 3-DH1

Dwell time=Pulse time (ms) x (1600 + 4 + 79) x31.6 Second for DH3, 2-DH3, 3-DH3

Dwell time=Pulse time (ms) x (1600 + 6 + 79) x31.6 Second for DH5, 2-DH5, 3-DH5

Test plot as follows:

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
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GFSK Modulation
Agilent Spectrum Analyzer - Swept SA

B RL | RF[S00 AC [ | | GENSEINT| |  ALGNAUTO |
Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS

PNO: Fast ~—»— 1rig: Video

IFGain:Low __#Atten: 40 dB

Frequency
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Ref Offset 8.64 dB
Ref 30,00 dBm 15.70 dB)

CenterFreq|
2.441000000 GHz

StartFreq|
2.441000000 GHz|

Stop Freq
2.441000000 GHz

CF Step
1.000000 MHz|
Man

Freq Offset|
0 Hz|

(Center 2441000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

Agilent Spectrum Analyzer - Swept SA

pa RL_ | RE S0 ac ]l | SENSEINT] | ALGNAUTO [D4:44:00 PM Mar1, 2025
Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS TRA
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Auto Tune|
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2.441000000 GHz
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2.441000000 GHz|

Stop Freq
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'5|

CF Ste,
1.000000 MHz|
uto Man|
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0 Hz|

Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

Agilent Spectrum Analyzer - Swept SA
soe sl L [ SESEINTI | ALGNAUTO 4D
7

Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS
PNO: Fast —+— 1rig: Video
IFGain:Low #Atten: 40 dB

Frequency

Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
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Stop Freq|
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CF Step
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DH5
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mm/4DQPSK Modulation

O RL | RF[S0Q Ac [ [ | SEMSENT| |
Center Freq 2.441000000 GHz TrigDelay-2000ms  #Avg Type: RMS TRA Frequency
PNO: Fast ~—»— 1rig: Video
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2-DHA1
Agilent Spectrum Analyzer - Swept SA
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50 | | SENSEN] | ALIGNAUTO | 04:49:29 PM Mar 18, 2025

Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS Frequency
‘PO: Fast —+ Trig: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 8.64 dB.
Ref 30.00 dBm

Center Freq|
2441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz,

CF Step
1.000000 MHz|
uto Man

FreqOffset
OHz
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Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8000 pts)
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8DPSK Modulation
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Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS TRA requency
PNO: Fast ~—»— 1rig: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2.441000000 GHz

‘2A1

StartFreq|
2.441000000 GHz|

Stop Freq
2.441000000 GHz

CF Step
1.000000 MHz|
uto Man|

Freq Offset|
0 Hz|

(Center 2441000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)
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Agilent Spectrum Analyzer - Swept SA
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TRA

Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS
PNO: Fast ~—»— 1rig: Video
IFGain:Low #Atten: 40 dB

Frequency

Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2.441000000 GHz

StartFreq|
2.441000000 GHz|

Stop Freq
2.441000000 GHz

'5|

CF Ste,
1.000000 MHz|
uto Man|

Freq Offset|
0 Hz|

Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

Agilent Spectrum Analyzer - Swept SA
soe sl L [ SESEINTI | ALGNAUTO i53:
a

Center Freq 2.441000000 GHz Trig Delay-2.000 ms  #Avg Type: RMS
PNO: Fast —+— 1rig: Video
IFGain:Low #Atten: 40 dB

Frequency

Auto Tune|
Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq|
2441000000 GHz

StartFreq|
2.441000000 GHz|

Stop Freq|
2.441000000 GHz|

CF Step
1.000000 MHz|
uto Man|

FreqOffset|
0 Hz|

Center 2.441000000 GHz $pan 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8000 pts),
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